
AGENCY DRAFT: FEBRUARY 2024

City of Port Townsend

GENERAL SEWER PLAN

PREPARED BY RH2 ENGINEERING
Dan Mahlum, PE, Project Manager

AGENCY REVIEW DRAFT MAY 2024



THIS PAGE INTENTIONALLY LEFT BLANK 



 

City of Port Townsend  
General Sewer Plan 
 

AGENCY REVIEW DRAFT  
MAY 2024 
 
Mayor 
David Faber 
 
Deputy Mayor 
Amy Howard 
 
City Council 
Aislinn Palmer 
Ben Thomas 
Libby Urner Wennstrom 
Monica MickHager 
Owen Rowe 
 
Public Works Director  
Steve King, PE 

Wastewater Operations Manager 
Bliss Morris 

Streets and Collections Manager 
Brian Reid 
 
 
City of Port Townsend 
250 Madison Street  
Port Townsend, WA 98368 
 

Prepared By 

 
 
 
 
RH2 Engineering, Inc.  
22722 29th Drive SE, Suite 210   
[...]
Figure 8-8  WWTF and Surrounding Parcels 
Figure 8-9  Adjacent Parcel Acquisition Considerations 
Figure 8-10  Basic Configuration of Expanded WWTF 
Figure 8-11  Approximate Outfall Configuration 
Figure 9-1  Wastewater Division Organization Chart 
Figure 10-1  Capital Improvement Plan Map Collection System 
 



City of Port Townsend General Sewer Plan 
Table of Contents 

 

J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\GSP TABLE OF CONTENTS.DOCX (4/29/2024 9:48 AM) ix  

APPENDICES 
Appendix A – 2019 Stormwater Management Plan 
Appendix B – 2012 Mill Road Pump Station and Force Main Predesign Report by CH2M HILL 
Appendix C – NPDES Permit 
Appendix D – PSNGP 
Appendix E – State Waste Discharge Permit 
Appendix F – SEPA Checklist/DNS and SERP/Affirmed Determination 
Appendix G – City Wastewater Engineering Standards  
Appendix H – 2016 to 2021 WWTF Influent Flow and Loading Summaries 
Appendix I – Hydraulic Model Data 
Appendix J – Mill Site Lift Station Sizing Analysis 
Appendix K – 2022 City of Port Townsend Sea Level Rise and Coastal Flooding Risk Assessment 
Appendix L – 2019 Port Townsend Condition Assessment Summary Report by Jacobs 
Appendix M – City Resolutions and Ordinances 
Appendix N – Funding Program Summary 
Appendix O – Port Townsend Sewer Rate Model 
Appendix P – Agency Review Correspondence 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



THIS PAGE INTENTIONALLY LEFT BLANK 



  
 

J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP EXEC SUMM.DOCX (4/26/2024 9:11 AM) E-1 

E | EXECUTIVE SUMMARY 

PURPOSE OF THE PLAN 

The City of Port Townsend’s (City) sewer system is a major infrastructure, most of which is 
invisible to the customers it serves. The sewer system requires qualified staff to operate and 
maintain an ongoing capital improvement plan to replace old components to meet the 
requirements mandated by federal and state laws. The primary purpose of the City’s General 
Sewer Plan (GSP) is to identify and schedule sewer system improvements that correct existing 
deficiencies and ensure a safe and reliable sewer system for current and future customers. This 
GSP has been prepared in accordance with Washington Administrative Code (WAC) 
173-240-050.  

SUMMARY OF KEY ELEMENTS 

Sewer Service Area, Land Use, and Population 

The City limits coincide with the Urban Growth Area (UGA) boundary, and encompass an area 
of approximately 7.4 square miles. Approximately 50 percent of the land within the City’s 
future wastewater service area is designated for residential use, while the remaining land is 
designated for other uses such as open space/parks, commercial use, public/infrastructure use, 
and other land uses. Table ES-1 presents the land uses within the future wastewater service 
area. Chapter 3 provides more information regarding the population projections and 
designated land use within the City’s planning area.  

The City’s 2021 population was 10,220 people, which is expected to grow to 13,300 people by 
2043. The City’s residential areas largely are comprised of single-family homes, with 
approximately 75 percent of the housing units being single-family residences. The 2021 sewer 
service population is estimated at approximately 9,829 people. The City’s sewer system 
population is expected to grow to 12,720 people in 2033 and to 15,242 people by 2043. The 
residential population estimate is based on an average single-family household size of 
1.9 persons per household in the City.  



EXECUTIVE SUMMARY  CITY OF PORT TOWNSEND GENERAL SEWER PLAN 

 
 

E-2  J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP EXEC SUMM.DOCX (4/26/2024 9:11 AM) 

Table ES-1 
Land Use Inside Future Wastewater Service Area 

 

Existing Facilities and Discharge Regulations 

The City’s sewer system includes a gravity collection and conveyance system, seven wastewater 
lift stations, force mains, the wastewater treatment facility (WWTF), a Compost Facility, and an 
outfall. A summary of the sewer system characteristics is provided in Table ES-2. Chapter 2 
describes the City’s gravity collection and conveyance system, lift station, and general WWTF 
characteristics. 

Land Use Type Acres % of Total
Commercial 205 4.6%

Mixed Use 101 2.3%

Marine-Related Use 86 1.9%

Public/Infrastructure 150 3.4%

Park/Open Space 588 13.2%

Residential 2,254 50.5%

Undesignated 1,081 24.2%

Total 4,466 100.0%
Commercial

4.6%
Mixed Use

2.3% Marine-Related Use
1.9%

Public/Infrastructure
3.4%

Park/Open Space
13.2%

Residential
50.5%

Undesignated
24.2%



CITY OF PORT TOWNSEND GENERAL SEWER PLAN EXECUTIVE SUMMARY 

 
 

  
 

J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP EXEC SUMM.DOCX (4/26/2024 9:11 AM) E-3 

Table ES-2 
2021 City Sewer System Data 

 

Gravity Sewer Collection Piping 

The City’s existing sewer service area is comprised of 14 sewer drainage basins. Approximately 
75.2 miles of gravity sewer piping, ranging in size from 6 to 30 inches, serves the City’s sewer 
system customers. As shown in Table ES-3, most of the sewer pipe (approximately 60 percent) 
within the sewer service area is 8-inch diameter. 

Table ES-3 
Gravity Sewer Collection Piping Inventory – Diameter 

 
 

Description Data
City Population 10,220

Number of Properties on Septic Systems 211

Sewer System Population 9,829

Total Connections 4,710

Sewer Planning Area - UGA (Square Miles) 7.4

Average Gallons per Capita per Day (gpcd) 85

Average Annual Flow (MGD) 0.84

Maximum Month Average Flow (MGD) 1.02

Maximum Day Flow (MGD) 2.18

Number of Lift Stations 7

Total Length of Gravity Main (Miles) 75.2

Length of 8-inch-diameter Gravity Main (Miles) 45.3

Total Length of Force Main (Miles) 2.2

WWTF Permitted Maximum Month Average Flow (MGD) 2.05
gpcd = gallons per capita per day

Diameter
(inches)

Total Length
(feet)

Total Length
(Miles) % of System

6 and smaller 100,808 19.09 25.4%

8 239,222 45.31 60.2%

10 20,188 3.82 5.1%

12 10,131 1.92 2.6%

14 1,963 0.37 0.5%

15 80 0.02 0.0%

16 3,462 0.66 0.9%

18 6,974 1.32 1.8%

22 1,376 0.26 0.3%

24 179 0.03 0.0%

30 6,471 1.23 1.6%

Unknown 6,222 1.18 1.6%

Total 397,077 75.20 100.0%



EXECUTIVE SUMMARY  CITY OF PORT TOWNSEND GENERAL SEWER PLAN 

 
 

E-4  J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP EXEC SUMM.DOCX (4/26/2024 9:11 AM) 

The City also has 2.2 miles of force mains. A summary of the force mains by diameter is 
provided in Table ES-4. 

Table ES-4 
Force Main Inventory – Diameter 

 

Lift Stations 

The City currently owns, operates, and maintains seven wastewater lift stations. The 
characteristics of the lift stations are summarized in Table ES-5. 

Table ES-5 
Lift Station Characteristics 

 

Wastewater Treatment and Disposal Facilities 

The City’s WWTF is located just west of Fort Worden in the North Beach neighborhood. The 
WWTF originally was constructed  in 1967 and provided primary treatment and disinfection 
using chlorine gas. The WWTF was expanded in 1993 to provide secondary treatment.  

Raw wastewater enters the WWTF from two gravity sewers, and an influent pump station lifts 
the wastewater to the headworks. Within the headworks, a bar screen removes rags and 
floating debris, and then a grit classifier settles out the sand and heavy materials. The flow rate 
of the screened and de-gritted influent is measured in a Parshall flume and the liquid then flows 

Diameter
(inches)

Total Length
(feet)

Total Length
(Miles) % of System

4 1,718 0.33 15.1%

6 4,333 0.82 38.0%

10 2,706 0.51 23.8%

12 2,179 0.41 19.1%

16 381 0.07 3.3%

Unknown 78 0.01 0.7%

Total 11,395 2.16 100.0%

Year Constructed

Force Main 
Diameter 
(inches)

No. of 
Pumps Type Manufacturer

Horsepower 
(hp)

TDH 
(feet)

Design 
Capacity 

(gpm)

Design 
Firm 

Capacity 
(gpm)

1,050

1,050

1,050

600

600

600

200

200

100

100

100

100

150

150

250

250

1001006.5FlygtSubmersible

Submersible Cornell 5 200

Submersible Peabody Barnes 1.5 150

Dry Pit Chicago 15 1,200

Point Hudson Lift Station
1975 - Constructed

1988 - Upgrade
4

Monroe Street Lift Station
1965 - Constructed

2008 - Upgrade
10

Port Lift Station 1967 6

2

61997Hamilton Heights Lift Station

1003Gorman-RuppSubmersible24

24
1985 - Constructed

2004 - Upgrade
Island Vista Lift Station

2505810FairBanks MorseSubmersible2

2

199631st Street Lift Station

PumpsLift Station

Lift Station Name

2,10010760FlygtSubmersible
1967 - Constructed

2022 - Upgrade
Gaines Street Lift Station 36

3



CITY OF PORT TOWNSEND GENERAL SEWER PLAN EXECUTIVE SUMMARY 

 
 

  
 

J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP EXEC SUMM.DOCX (4/26/2024 9:11 AM) E-5 

to the oxidation ditches. In the oxidation ditches, surface mixers stir air into the liquid, 
promoting the growth of microbiological cultures that consume the biochemical oxygen 
demand in the mixture and form a solution known as mixed liquor. The mixed liquor flows to 
the secondary clarifier, where the biological solids settle out. The clarified effluent flows to the 
chlorination basins, where it is chlorinated using liquid sodium hypochlorite. The biological 
solids (liquid sludge) produced during secondary clarification are pumped to the small aerobic 
digesters for a short stabilization period. The liquid sludge is then pumped to the control 
building, where it is blended with polymer and dewatered using a belt filter press.   

Descriptions of processes and further details of the WWTF are presented in Chapter 7. 

NPDES Regulations and City Permit 

The City has a National Pollutant Discharge Elimination System (NPDES) Permit issued by the 
Washington State Department of Ecology (Ecology). The permit includes effluent limits for 
treated water discharged to the City’s outfall in the Strait of Juan de Fuca in Puget Sound. In 
addition, the permit includes facility flow and loading design criteria for the WWTF as shown in 
Table ES-6. 

Table ES-6 
WWTF Permitted Flow and Loading Design Criteria 

 

Compost Facility and Solids Handling 

The Compost Facility has been successfully operating since 1993. Dewatered biosolids, 
dewatered septage, and ground yard waste are composted to produce a product used for soil 
conditioning. The City’s Compost Facility is covered under the general permit to produce Class A 
biosolids as defined in the federal 40 CFR 503 regulations and is covered under a State Waste 
Discharge Permit (SWDP). The SWDP effluent limits for the sequencing batch reactor (SBR) and 
wetlands are shown in Tables ES-7 and ES-8.  

Parameter Design Quantity
Maximum Month Design Flow (MMDF) 2.05 MGD

Annual Average Flow 1.44 MGD

BOD5 Influent Loading for Maximum Month 3,754 ppd

TSS Influent Loading for Maximum Month 4,568 ppd

Design Population 12,000

MGD = million gallons per day

ppd = pounds per day



EXECUTIVE SUMMARY  CITY OF PORT TOWNSEND GENERAL SEWER PLAN 

 
 

E-6  J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP EXEC SUMM.DOCX (4/26/2024 9:11 AM) 

Table ES-7 
SWDP SBR Effluent Limits 

 

Table ES-8 
SWDP Wetland Effluent Limits 

 

Existing Wastewater Flow and Loading 

Flow and load values in a sewer system are used to determine the size of gravity collection 
piping, lift station facilities, and force main piping, and the size and type of treatment facilities 
needed. This information also is used to develop the sewer service provider’s NPDES Permit, 
which is required by Ecology. Chapter 4 presents the historical and projected WWTF flow and 
loading rates. 

The total influent flow to the WWTF is made up of wastewater flow from primarily residential 
customers but also includes flow from a number of commercial, hospitality, and retail 
businesses, schools, and the Jefferson Healthcare Medical Center. The historical 2016 through 
2021 influent average annual flow (AAF), maximum month average flow (MMF), and maximum 
day flow (MDF) (including infiltration and inflow) is summarized in Table ES-9. The 2021 AAF 
was 0.84 million gallons per day (MGD). 

Parameter Average Monthly Average Weekly

BOD5 

30 mg/L

1 ppd

85% removal of influent BOD5 

45 mg/L

1.5 ppd

TSS

30 mg/L

1 ppd

85% removal of influent TSS

45 mg/L

1.5 ppd

Parameter Minimum Maximum

pH 6.0 standard units 9.0 standard units

Parameter Monthly Geometric Mean
7-Day Geometric 

Mean

Fecal Coliform 200 col/100 mL 400 col/10 mL

Parameter Average Monthly Average Weekly

Total Residual Chlorine 0.5 mg/L 0.75 mg/L

Parameter Average Monthly Average Weekly

Nitrate 10 mg/L as N -

Effluent Limits: Wetland Influent

Effluent Limits: Wetland Effluent



CITY OF PORT TOWNSEND GENERAL SEWER PLAN EXECUTIVE SUMMARY 

 
 

  
 

J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP EXEC SUMM.DOCX (4/26/2024 9:11 AM) E-7 

Table ES-9 
Historical WWTF Influent Flow Summary 

 
Table ES-10 summarizes the historical 5-day biochemical oxygen demand (BOD5), and 
Table ES-11 summarizes the historical total suspended solids (TSS) loadings for 2016 through 
2021 in pounds per day (ppd) and pounds per capita per day (ppcd). 

Table ES-10 
Historical WWTF Influent BOD5 Loading Summary 

 
Table ES-11 

Historical WWTF Influent TSS Loading Summary 

 

MMF/AAF MDF/AAF PHF/AAF
2016 9,414 0.85 91 1.07 1.99 -- 52% 1.26 2.33 --

2017 9,480 0.84 88 0.92 1.39 2.79 45% 1.10 1.66 3.33

2018 9,559 0.87 91 1.16 1.82 3.06 57% 1.33 2.09 3.52

2019 9,669 0.78 81 0.87 1.12 2.35 43% 1.11 1.43 2.99

2020 9,757 0.80 82 1.15 2.37 3.34 56% 1.43 2.96 4.17

2021 9,829 0.84 85 1.02 2.18 --- 50% 1.22 2.60 ---

0.84 88 1.01 1.58 2.74 -- 1.20 1.88 3.28
0.87 91 1.16 1.99 3.06 -- 1.33 2.33 3.52

AAF
(MGD)

Sewer System 
PopulationYear

Peaking Factors
Percent of NPDES 

Permit Max. Month 
Limit1

PHF
(MGD)

1 = The City's WWTF is permitted for a maximum month average influent flow of 2.05 MGD.

2 = 2020 and 2021 values are not included in the historical averages and maximums due to the COVID pandemic.

2016 to 2019 Average2

2016 to 2019 Max.2

MDF
(MGD)

MMF
(MGD)

AAF per 
Capita
(gpcd)

Year
Sewer System 

Population

Average 
Annual 
BOD5

(mg/L)

Average 
Annual 
BOD5

(ppd)

Average Annual 
BOD5 

(ppcd)

Max. Month 
BOD5

(mg/L)

Max. 
Month 
BOD5

(ppd)

Percent of NPDES 
Permit Max. 
Month Limit1

BOD5 Max. Month 
Average/Average 
Annual Peaking 

Factor
2016 9,414 332 2,242 0.24 405 2,442 65% 1.09

2017 9,480 329 2,289 0.24 364 2,538 68% 1.11

2018 9,559 363 2,509 0.26 454 2,968 79% 1.18

2019 9,669 400 2,591 0.27 437 2,718 72% 1.05

2020 9,757 336 2,147 0.22 374 2,422 65% 1.13

2021 9,829 334 2,221 0.23 393 2,500 67% 1.13

356 2,408 0.25 415 2,667 --- 1.11
400 2,591 0.27 454 2,968 --- 1.18

2016 to 2019 Average2

2016 to 2019 Max.2

1 = The City's WWTF is permitted for a maximum month BOD5 influent loading of 3,754 ppd.

2 = 2020 and 2021 values are not included in the historical averages and maximums due to the COVID pandemic.

Year
Sewer System 

Population

Average 
Annual 

TSS
(mg/L)

Average 
Annual 

TSS
(ppd)

Average Annual 
TSS

(ppcd)

Max. 
Month 

TSS
(mg/L)

Max. 
Month 

TSS
(ppd)

Percent of NPDES 
Permit Max. Month 

Limit1

TSS Max. Month 
Average/Average 
Annual Peaking 

Factor
2016 9,414 331 2,240 0.24 388 2,458 54% 1.10

2017 9,480 329 2,291 0.24 367 2,564 56% 1.12

2018 9,559 359 2,493 0.26 431 2,799 61% 1.12

2019 9,669 376 2,437 0.25 417 2,686 59% 1.10

2020 9,757 341 2,188 0.22 386 2,725 60% 1.25

2021 9,829 322 2,146 0.22 390 2,481 54% 1.16

349 2,365 0.25 401 2,627 --- 1.11
376 2,493 0.26 431 2,799 --- 1.12

2016 to 2019 Average2

2016 to 2019 Max.2

1 = The City's WWTF is permitted for a maximum month TSS influent loading of 4,568 ppd.

2 = 2020 and 2021 values are not included in the historical averages and maximums due to the COVID pandemic.



EXECUTIVE SUMMARY  CITY OF PORT TOWNSEND GENERAL SEWER PLAN 

 
 

E-8  J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP EXEC SUMM.DOCX (4/26/2024 9:11 AM) 

Inflow and Infiltration  

Inflow and infiltration is the combination of groundwater and surface water that enters the 
sewer system. The U.S. Environmental Protection Agency (EPA) published a report in May 1985, 
[...]
CHAPTER 2  CITY OF PORT TOWNSEND GENERAL SEWER PLAN 

 

 

2-10  J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP CH 2.DOCX (4/29/2024 3:28 PM) 

Table 2-7 
Lift Station Characteristics   

 

Gaines Street Lift Station 

The Gaines Street Lift Station was originally constructed 
in 1967, and the pumps were upgraded in 2022. The 
station is located at 201 Gaines Street and is equipped 
with three 60 horsepower (hp) Flygt submersible pumps. 
The station has a firm design capacity of 2,100 gallons 
per minute (gpm) and is a conventional wet well/dry well 
station. The Gaines Street Lift Station collects 
wastewater from its sewer basin along with wastewater 
from the Port, Monroe Street, and Port Hudson Lift 
Stations in the southeastern portion of the system and 
conveys it through the gravity collection system to the WWTF. Back-up power is provided by a 
generator. The lift station is connected by radio communication to the City’s supervisory 
control and data acquisition (SCADA) system.  

Monroe Street Lift Station  

The Monroe Street Lift Station, last upgraded in 2008, 
pumps wastewater from the gravity collection system to 
the Gaines Street Lift Station. The Monroe Street Lift 
Station is equipped with three 15 hp Chicago dry pit 
pumps that discharge into a 10-inch-diameter force 
main. The lift station is connected by radio 
communication to the City’s SCADA system. The lift 
station has a hookup for a temporary generator, and 
response time is less than 30 minutes to connect power. 
The City is alerted when power is out by the SCADA 
system, and this is the first lift station responded to. 

Year Constructed

Force Main 
Diameter 
(inches)

No. of 
Pumps Type Manufacturer

Horsepower 
(hp)

TDH 
(feet)

Design 
Capacity 

(gpm)

Design 
Firm 

Capacity 
(gpm)

1,050

1,050

1,050

600

600

600

200

200

100

100

100

100

150

150

250

250

1001006.5FlygtSubmersible

Submersible Cornell 5 200

Submersible Peabody Barnes 1.5 150

Dry Pit Chicago 15 1,200

Point Hudson Lift Station
1975 - Constructed

1988 - Upgrade
4

Monroe Street Lift Station
1965 - Constructed

2008 - Upgrade
10

Port Lift Station 1967 6

2

61997Hamilton Heights Lift Station

1003Gorman-RuppSubmersible24

24
1985 - Constructed

2004 - Upgrade
Island Vista Lift Station

2505810FairBanks MorseSubmersible2

2

199631st Street Lift Station

PumpsLift Station

Lift Station Name

2,10010760FlygtSubmersible
1967 - Constructed

2022 - Upgrade
Gaines Street Lift Station 36

3

Gaines Street Lift Station 

Monroe Street Lift Station 



CITY OF PORT TOWNSEND GENERAL SEWER PLAN SEWER SYSTEM DESCRIPTION AND DISCHARGE REGULATIONS 

 

 

J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP CH 2.DOCX (4/29/2024 3:28 PM) 2-11 

Port Lift Station 

The Port Lift Station is located in the Port Townsend Boat 
Haven Marina. Constructed in 1967, this submersible 
station is equipped with two 5 hp Cornell pumps and has 
a design firm pumping capacity of 200 gpm. All 
wastewater from the Port Lift Station is pumped to the 
Gaines Street Lift Station through a 6-inch-diameter force 
main before being conveyed to the WWTF. The lift station 
is connected by radio communication to the City’s SCADA 
system. The lift station has a hookup for a temporary 
generator, and staff generally have around 60 minutes to 
connect power. The City is alerted when power is out by 
the SCADA system, and this is the second lift station responded to. 

31st Street Lift Station 

The 31st Street Lift Station was constructed in 1996 and is located 
at 1920 31st Street. This submersible lift station is equipped with 
two 3 hp Gorman-Rupp submersible pumps that discharge into a 
4-inch-diameter force main. The design capacity of the 31st Street 
Lift Station is 100 gpm. Wastewater from the lift station mostly 
consists of infiltration and inflow and is conveyed via gravity mains 
to the City’s WWTF. The lift station is connected by radio to the 
City’s SCADA system. The 31st Street Lift Station has a hookup for a 
temporary generator. The City is alerted when power is out by the 
SCADA system, and operators generally pump this out once or 
twice in 24 hours. 

Island Vista Lift Station 

The Island Vista Lift Station is located at 112 Vista Boulevard, was 
constructed in 1985, and was upgraded in 2004. This submersible 
station collects wastewater and pumps it through the gravity 
collection system to the WWTF. The lift station consists of two 
Flygt submersible pumps that are each 6.5 hp with 100 gpm 
capacity. The lift station is connected by radio to the City’s SCADA 
system. This lift station has a hookup for a temporary generator. 
The City is alerted when power is out by the SCADA system, and 
operators generally pump this out once or twice in 24 hours. 

 

 

 

Port Lift Station 

31st Street Lift Station 

Island Vista Lift Station 



CHAPTER 2  CITY OF PORT TOWNSEND GENERAL SEWER PLAN 

 

 

2-12  J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP CH 2.DOCX (4/29/2024 3:28 PM) 

Point Hudson Lift Station  

Originally constructed in 1967, the Point Hudson Lift Station was 
most recently upgraded in 1988. The Point Hudson Lift Station 
collects wastewater that is conveyed to the Monroe Street Lift 
Station before flowing to the Gaines Street Lift Station and 
ultimately, the City’s WWTF. This submersible lift station has 
two 1.5 hp Peabody Barnes pumps that have a capacity of 
150 gpm each. This lift station is not connected to the City’s 
SCADA system. The Point Hudson Lift Station has a hookup for a 
temporary generator. The City is alerted when power is out by 
the SCADA system, and operators generally pump this out once 
or twice in 24 hours. 

 

Hamilton Heights Lift Station 

The Hamilton Heights Lift Station is located near 
2500 Howard Street and was constructed in 1997. This 
submersible lift station consists of two 10 hp FairBanks 
Morse pumps and has a design capacity of 250 gpm. 
Wastewater from this lift station is conveyed through a 
6-inch force main before flowing by gravity main to the 
City’s WWTF. The lift station is connected by radio to the 
City’s SCADA system. The Hamilton Heights Lift Station 
has a permanent backup generator. 
 
 

Low Pressure Sewer Systems 

The City has permitted a small number of low pressure sewers over the last 20 years. Low 
pressure sewers consist of a private single pump lift station located at a residential structure 
with a small force main that ultimately connects to gravity sewer. Often, multiple private 
pumps will discharge into a shared private force main as illustrated in the schematic that 
follows.  

Point Hudson Lift Station 

Hamilton Heights Lift Station 



CITY OF PORT TOWNSEND GENERAL SEWER PLAN SEWER SYSTEM DESCRIPTION AND DISCHARGE REGULATIONS 

 

 

J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP CH 2.DOCX (4/29/2024 3:28 PM) 2-13 

 
Low Pressure Sewer System Schematic. Image credit: Environmental One website. 

Historically, the City has only allowed low pressure sewers if they were entirely privately 
maintained, including the force main. The City generally discouraged this approach to sewer 
service as technology was still under scrutiny and private ownership of pump stations was 
considered problematic due to pump failures and the inability to quickly fix the problem. Failure 
of private pumps also leads to sewer overflows. Many cities have not taken on ownership of 
these private pumps due to the massive impact on city maintenance costs given the pumps 
were considered unreliable. 

The technology and reliability of low pressure sewer pump systems has improved considerably 
and now failures of the pump systems are rare. Many municipalities are now embracing the 
application of low pressure sewers in areas that are hard to serve due to undulating topography 
where gravity sewer is not feasible. 

This GSP suggests there are areas within the City that would benefit greatly from the 
installation of low pressure sewer pump systems. Recommended standards for low pressure 
sewers are included in Chapter 5. 

 
  

Private grinder sewer 
pump system Private lateral 

Shared force 
main 



CHAPTER 2  CITY OF PORT TOWNSEND GENERAL SEWER PLAN 

 

 

2-14  J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP CH 2.DOCX (4/29/2024 3:28 PM) 

Wastewater Treatment and Disposal Facilities 

Existing System 

The City’s WWTF is located just west of Fort Worden in 
the North Beach neighborhood. The WWTF was 
originally constructed in 1967 and provided only primary 
treatment and disinfection using chlorine gas. The facility 
was expanded in 1993 to provide secondary treatment.  

Raw wastewater enters the WWTF from two gravity 
sewers, and an influent pump station lifts the 
wastewater to the headworks. Within the headworks, a 
bar screen removes rags and floating debris, and then a 
grit classifier settles out the sand and heavy materials. 
The flow rate of the screened and de-gritted influent is 
measured in a Parshall flume and the liquid then flows to 
the oxidation ditches. In the oxidation ditches, surface 
mixers stir air into the liquid, promoting the growth of 
microbiological cultures that consume the biochemical 
oxygen demand (BOD) in the mixture and form a solution 
known as mixed liquor. The mixed liquor flows to the 
secondary clarifier, where the biological solids settle out. 
The clarified effluent flows to the chlorination basins, 
where it is chlorinated using liquid sodium hypochlorite. 
Effluent is retained in the chlorine contact chambers for 
at least 20 minutes to ensure complete disinfection. 

The biological solids (liquid sludge) produced during secondary clarification are pumped to the 
small aerobic digesters for a short stabilization period. The liquid sludge is then pumped to the 
control building, where it is blended with polymer and dewatered using a belt filter press.   

Treated Wastewater Discharge and Solids Handling 

Wastewater from the City’s sewer system is processed at the WWTF, resulting in treated water 
and digested sludge. The treated effluent is dechlorinated using liquid sodium bisulfite and 
discharged to the Strait of Juan de Fuca via a 2,300-foot-long, 18-inch-diameter pipeline and 
outfall ending 700 feet offshore.  

The dewatered sludge is loaded into a truck and hauled to the City’s Compost Facility at the 
Jefferson County Waste Management Facility site. Sludge from the WWTF is composted at the 
facility in combination with dewatered septage, yard waste, and other wood wastes. Liquids 
from the process and a portion of the County’s septage hauling are treated in a sequencing 
batch reactor and constructed wetlands and discharged to infiltration basins for additional 
treatment and ultimate disposal.  

WWTF Oxidation Ditches 

WWTF Chlorine Pumping Room 



CITY OF PORT TOWNSEND GENERAL SEWER PLAN SEWER SYSTEM DESCRIPTION AND DISCHARGE REGULATIONS 

 

 

J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP CH 2.DOCX (4/29/2024 3:28 PM) 2-15 

DISCHARGE AND DISPOSAL REGULATIONS AND PERMITS  

WWTF NPDES Permit and Regulations 

Wastewater flow and loading into the City’s WWTF and treated plant effluent water discharged 
to the Strait of Juan de Fuca in Puget Sound are regulated through the City’s National Pollutant 
Discharge Elimination System (NPDES) Permit. 

The federal Clean Water Act (CWA, 1972, and later modifications, 1977, 1981, and 1987) 
established water quality goals for the navigable (surface) waters of the United States: “The 
objective of the CWA is the restoration and maintenance of the chemical, physical, and 
biological integrity of the country’s water.” The CWA grants individual authority to each state to 
define the water quality standards (within the limits set by the water quality goals) within its 
jurisdiction and enforce them. Water quality standards for surface waters in Washington State 
have been established (Chapter 173-201A WAC) and are enforced by Ecology (Chapter 90.48 
Revised Code of Washington (RCW)). The purpose of the water quality standards is to provide 
“public health and public enjoyment of the waters and the propagation and protection of fish, 
shellfish, and wildlife.” Each surface water in the state is identified as fresh water or marine 
water and designated for one or more uses, which then determines the specific water quality 
standards that apply to that water. 

The state also has established a permit program for implementation of the NPDES Permit 
Program created by the CWA. The program requires a discharge permit for any point source, 
such as a domestic wastewater treatment plant, and discharge of pollutants to surface waters 
of the state for the purpose of maintaining the water quality standards. Each permit is renewed 
on roughly a 5-year cycle. The permit and accompanying fact sheet include information on 
discharge limits, monitoring schedules, and general and special conditions that apply to the 
applicable point source. 

The City’s current NPDES Permit (Permit No. WA0037052) has an effective date of 
December 1, 2015, and expired on November 30, 2020. The WWTF continues to operate under 
this permit as Ecology is currently reviewing and has not issued a revised NPDES permit since 
the expiration date. Copies of the permit and accompanying fact sheet are included as 
Appendix C.  

Facility Design Criteria 

The permitted facility flow and loading design criteria for the WWTF are included in Table 2-8. 



CHAPTER 2  CITY OF PORT TOWNSEND GENERAL SEWER PLAN 

 

 

2-16  J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP CH 2.DOCX (4/29/2024 3:28 PM) 

Table 2-8 
WWTF Permitted Flow and Loading Design Criteria 

 

Effluent Limits 

Treated plant effluent water is discharged to the Strait of Juan de Fuca through a piped outfall, 
which is designated as Outfall No. 001 in the NPDES Permit. The effluent limits for Outfall 
No. 001 are summarized in Table 2-9. 

Table 2-9 
NPDES Permit Effluent Limits 

 

Future City NPDES Permit Effluent Limits (Outfall No. 001) Changes 

Ecology can change water quality standards or NPDES Permit effluent limits (the latter for the 
purpose of maintaining water quality standards). Known future changes to water quality 
standards and NPDES Permit effluent limits that are applicable to Outfall No. 001 at the WWTF 
are summarized in this section.  

Bacterial Indicator Effluent Limits 

The receiving water of the Strait of Juan de Fuca at Outfall No. 001 is designated for Primary 
Contact Recreational Use (WAC 173-201A-612, Table 612). To protect water contact recreation 
in marine water, such as the receiving water, bacterial indicator criteria (standards) are defined 
(WAC 173-201A-210(3)(b)). Ecology is reviewing adding an E. coli standard in future permits. 

Parameter Design Quantity
Maximum Month Design Flow (MMDF) 2.05 MGD

Annual Average Flow 1.44 MGD

BOD5 Influent Loading for Maximum Month 3,754 ppd

TSS Influent Loading for Maximum Month 4,568 ppd

Design Population 12,000

MGD = million gallons per day

ppd = pounds per day

Parameter Average Monthly Average Weekly

Biochemical Oxygen Demand (5-Day) (BOD5) 

30 mg/L

513 ppd

85% removal of influent BOD5 

45 mg/L

769 ppd

Total Suspended Solids (TSS)

30 mg/L

513 ppd

85% removal of influent TSS

45 mg/L

769 ppd

Total Residual Chlorine 0.5 mg/L 0.75 mg/L
Parameter Minimum Maximum

pH 6.0 standard units 9.0 standard units
Parameter Monthly Geometric Mean Weekly Geometric Mean

Fecal Coliform Bacteria 200/100 mL 400/100 mL

mg/L = milligrams per liter

mL = milliliters



CITY OF PORT TOWNSEND GENERAL SEWER PLAN SEWER SYSTEM DESCRIPTION AND DISCHARGE REGULATIONS 

 

 

J:\DATA\TWNSD\21-0226\10 REPORTS\WIP\TWNSD_GSP CH 2.DOCX (4/29/2024 3:28 PM) 2-17 

The E. coli and fecal coliform bacterial indicator criteria are both defined in the current version 
of WAC 173-201A-210(3)(b). 

The City’s NPDES Permit has a fecal coliform bacteria effluent limit for Outfall No. 001. An E. coli 
bacteria effluent limit for Outfall No. 001 will be evaluated and further monitoring will be 